GEARBOX COUNTERSHAFT FOR HVA 701 SUPERMOTO 2016

GEARBOX COUNTERSHAFT for HVA 701 SUPERMOTO 2016
1
(1)  76233010000
COUNTER SHAFT 07
2
(2)  75033016000
SLIDING GEAR 6TH G. 07
3
(3)  0471025000
CIRCLIP D25
3
(3)  0471025000
CIRCLIP D25
3
(3)  0471025000
CIRCLIP D25
4
(4)  56533016300
RONDELLE
STOP DISK 22,7 X 32 X 1,5
4
(4)  56533016300
RONDELLE
STOP DISK 22,7 X 32 X 1,5
4
(4)  56533016300
RONDELLE
STOP DISK 22,7 X 32 X 1,5
5
(5)  76233012100
IDLER 2. GEAR
6
(6)  0405222613
CAGE AIGUILLE K 22X26X13 TN
NEEDLE BEAR. K 22X26X13 TN
6
(6)  0405222613
CAGE AIGUILLE K 22X26X13 TN
NEEDLE BEAR. K 22X26X13 TN
7
(7)  49030023100
CYL.ROLLER BEARING NJ205 C4
8
(8)  0760324773
RADIAL SHAFT SEAL 32X47X7BSL VITON
RADIAL SHAFT SEAL 32X47X7BSL V
8
(8)  0760324773
RADIAL SHAFT SEAL 32X47X7BSL VITON
RADIAL SHAFT SEAL 32X47X7BSL V
9
(9)  0770020220
O RING ENTRETOISE PIGNON SB
O-RING 25,12X1,78 NBR70
9
(9)  0770020220
O RING ENTRETOISE PIGNON SB
O-RING 25,12X1,78 NBR70
10
(10)  76633030012
SPACING TUBE FRONT SPROCKET
SPACER BUSHING 12MM
10
(10)  76633030012
SPACING TUBE FRONT SPROCKET
SPACER BUSHING 12MM
11
(11)  58033029115
PIGNON 15 DENTS
ENGINE SPROCKET 15 T DAMPED
(11)  58033029116
PIGNON 16 DENTS LC4 96
FRONT SPROCKET 16 TEETH DAMPED
(11)  58033029117
PIGNON 17 DENTS LC4 96
ENGINE SPROCKET 17 T DAMPED
12
(12)  51033031000
FREIN EN TOLE
LOCKING PLATE
12
(12)  51033031000
FREIN EN TOLE
LOCKING PLATE
13
(13)  58033132300
SPROCKET NUT M20X1.5
13
(13)  58033132300
SPROCKET NUT M20X1.5
14
(14)  0625060044
BALL BEARING 6004 DDUN C4
15
(15)  59033080000
DISQUE 20X32X1
SHIM 20X32X1
15
(15)  59033080000
DISQUE 20X32X1
SHIM 20X32X1
16
(16)  75033011000
IDLER GEAR 1ST GEAR 07
17
(17)  56533098000
ROULEMENT AIGUILLE
NEEDLE BEARING K22X26X13H
18
(18)  54603036000
RONDELLE CRANTEE
STOP DISK 22,2X31,7X1
19
(19)  75033015000
5TH GEAR COUNTERSHAFT 07
20
(20)  75033013000
IDLER GEAR 3.G 07
21
(21)  75033014000
IDLER GEAR 4.G 07
(22)
(22)  0471200120
CIRCLIP DIN0471-20X1
CIRCLIP DIN471 20X1,2
23
(23)  76233022200
BUSHING 25X28X13
24
(24)  0021050003
RONDELLE DIN 9021
WASHER DIN 9021 A - 5.3
25
(25)  073800501002
PAN HEAD SCREW M5X10 TX25
99
(99)  00050000946
COUNTER SHAFT REP.KIT 690
Part number Description
# 1
76233010000
COUNTER SHAFT 07
# 2
75033016000
SLIDING GEAR 6TH G. 07
# 3
0471025000
CIRCLIP D25
# 4
56533016300
RONDELLE
STOP DISK 22, 7 X 32 X 1, 5
# 5
76233012100
IDLER 2. GEAR
# 6
0405222613
CAGE AIGUILLE K 22X26X13 TN
NEEDLE BEAR. K 22X26X13 TN
# 7
49030023100
CYL.ROLLER BEARING NJ205 C4
# 8
0760324773
RADIAL SHAFT SEAL 32X47X7BSL VITON
RADIAL SHAFT SEAL 32X47X7BSL V
# 9
0770020220
O RING ENTRETOISE PIGNON SB
O-RING 25, 12X1, 78 NBR70
# 10
54633014100
76633030012
SPACING TUBE FRONT SPROCKET
SPACER BUSHING 12MM
# 11
58033029115
PIGNON 15 DENTS
ENGINE SPROCKET 15 T DAMPED
# 11
58033029116
PIGNON 16 DENTS LC4 96
FRONT SPROCKET 16 TEETH DAMPED
# 11
58033029117
PIGNON 17 DENTS LC4 96
ENGINE SPROCKET 17 T DAMPED
# 12
51033031000
FREIN EN TOLE
LOCKING PLATE
# 13
58033032200
58033132300
SPROCKET NUT M20X1.5
# 14
0625060044
BALL BEARING 6004 DDUN C4
# 15
59033080000
DISQUE 20X32X1
SHIM 20X32X1
# 16
75033011000
IDLER GEAR 1ST GEAR 07
# 17
56533098000
ROULEMENT AIGUILLE
NEEDLE BEARING K22X26X13H
# 18
54603036000
RONDELLE CRANTEE
STOP DISK 22, 2X31, 7X1
# 19
75033015000
5TH GEAR COUNTERSHAFT 07
# 20
75033013000
IDLER GEAR 3.G 07
# 21
75033014000
IDLER GEAR 4.G 07
# 22
0471200120
CIRCLIP DIN0471-20X1
CIRCLIP DIN471 20X1, 2
# 23
76233022200
BUSHING 25X28X13
# 24
0021050003
RONDELLE DIN 9021
WASHER DIN 9021 A - 5.3
# 25
073800501002
PAN HEAD SCREW M5X10 TX25
# 99
00050000946
COUNTER SHAFT REP.KIT 690
HVA 701 SUPERMOTO GEARBOX COUNTERSHAFT parts diagram.

A part can be selected in the image screen and text screen.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...